Zentriereinrichtung Bowling

Setting Platform Assembly 10-Pin

S.EoS,

Pos Artikel-Nr. Bezeichnung Description
Index Part No.
1 55-082630-001 | Zentrierplatte 40mm Setting Platform Bowling 40mm
1a | 55-082628-001 | Zentrierplatte 30mm Setting Platform Bowling 30mm
2 | 55-080383-004 | Schwingmetalldampfer Vibration Mount
3 55-082531-004 | Zackenplatte Square Washer
4 11-052618-001 |Flachrundschraube M10x50mm Carriage Bolt M10x50mm
5 | 55-082134-001 |Zentrierflansch Lower Centering Guide Housing
6 | 55-082136-004 |Stahlring Centering Guide Ring
7 55-082135-003 | Zentrierring ohne Stahlring Centering Guide
8 | 11-052617-001 |Flachrundschraube M8x70mm Carriage Bolt M8x70mm
9 | 55-082608-004 | Unterlage Square Washer
10 | 55-080347-002 | Distanzplatte (bei Zentrierplatte 30mm) | Distancplate (Platform 30 mm)
11 | 55-082609-004 |Zentrierblichse Pin Head Stop Support
12 | 55-082606-004 |Dampfer International Platte 40mm Pin Head Stop Intern. Platform 40mm
12a | 55-082607-004 | Dampfer Duck-Pin Platte 30mm £ 1ead Stop Duck-Pin Platiorm
13 | 55-082280-004 |Verstarkungsring innen Pin Head Mounting Plate
14 | 55-082081-001 |Zentrierhaube Centering Dome
15 | 55-082281-004 |Verstarkungsring aussen Pin Head Nut Plate
16 | 11-051770-001 |Federring M8 Metric Lock Washer M8
17 | 11-051704-001 | Sechskantmutter M8 Nut M8
18 | 55-082279-003 | Gehause Seilrollenhalter String Pulley Housing
19 | 55-030408-004 |Seilrolle String Idler Pulley
20 | 11-051005-001 | Sechskantschraube M10x20mm Hex Head Cap Screw M10x20mm
21 | 55-080228-001 |Karreetragerblech Einbauhéhe 1,47m | Plattform Support Brace 1,47m
21a | 55-081000-002 | Karreetragerblech Einbauhéhe 1,32m | Plattform Support Brace 1,32m
22 Seitentrager Automat Side Frame Machine
23 | 55-080239-003 |Kreuzstrebe Bowling Cross Support Brace
24 | 11-051010-001 |Sechskantschraube M8x20mm Hex Head Cap Screw M8x20mm
25 | 11-051038-001 | Sechskantschraube M8x16mm Hex Head Cap Screw M8x16mm
26 | 11-051745-001 | Sicherungsmutter M10 Self Locking Hex Nut (10mm)
27 | 11-051703-001 | Sechskantmutter M10 Nut M10
28 | 55-082031-004 |Achse zu Seilrollenhalter Idler Pulley Shaft
29 | 55-080713-004 |Nagel 2x40 Nail 2x40
30 | 11-051744-001 | Sicherungsmutter M8 Self Locking Nut M8
31 | 11-051743-001 | Sicherungsmutter M6 Self Locking Nut M6
32 | 11-052048-001 |Unterlagscheibe 6,4x16x1,6mm Flat Washer 6,4x16x1,6mm
33 | 55-082270-009 | Seilrollenhalter cpl. String Pulley Housing Assembly Comp.
34 | 55-082085-009 | Zentrierhaube Bowling cpl. Upper Centering Guide Housing
complete for Pin 2-10
34a | 55-082088-009 | Zentrierhaube Bowling cpl. Voreck Upper Centering Guide Housing
complete for Pin 1
35 | 55-082138-009 | Zentrierring mit Stahlring Centering Guide Ring Assembly
36 | 63-860143-000 |Bowling Pin gebohrt, Stiick Bowling Pin, drilled for String, ea.
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